

# Valentino

## توری فایبر گلاس Valentino AR 110 Alkali-Resistant Fiberglass Mesh

گزارش کار آزمایشگاه تست توری مقاوم به قلیا

No.	Item	Standard	Standard	Test Result	Result	
1	Appearance	JC/T 841-2007 5.7		Rech standard	PASS	
2	Wide	GB/T 7689.3-2013	1000+-1.5 MM	1000	PASS	
3	Density(/25mm)	Warp	GB/T 7689.3-2013	5	5	PASS
				Weft	5	
4	Weight per square meter (g/m2)	GB/T 9914.3-2013	110±8	112	PASS	
5	Combustible content %	GB/T 9914.2-2013	≧ 12	≧ 13.1	PASS	
6	Tensile Strength N/50mm	Warp	GB/T 9915.2-2013	≧ 800	1103	PASS
				Weft	≧ 800	
7	Elongation at break	Warp	GB/T 9915.2-2013	≤ 4.0	3.5	PASS
				Weft	≤ 4.0	
8	Alkali Resistance	Tensile breaking strength after alkali resistance N/50MM	GB/T 20102-2006		992.7	PASS
					Weft	
	Tensile break strength retention %	Warp		≧ 75	90	PASS
		Weft		≧ 75	92	
9	ZrO2 %	JC/T 41-2007 5.1	≧ 16.0	16.4	PASS	